



TEST REPORT

No. : SHIN2104022135ML-02

Date : Apr 13, 2021

Page: 1 of 2

CUSTOMER NAME: TRIDENT BODY JEWELRY
ADDRESS: 13 HOWES ST, AIRPORT WEST, VICTORIA, AUSTRALIA

Sample Name : Internal Thread Titanium Labret with Ball
Buyer : TRIDENT BODY JEWELRY

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

Test Required : Chemical Composition Analysis
SGS Ref. No. : 15486287
Date of Receipt : Apr 08, 2021
Testing Start Date : Apr 08, 2021
Testing End Date : Apr 12, 2021
Test result(s) : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

Kelly Shi
Authorized signatory

TEST REPORT

No. : SHIN2104022135ML-02

Date : Apr 13, 2021

Page: 2 of 2

Chemical Composition Analysis:

Test Method: C: ASTM E1941-10(2016) (C/S Analyzer)

O,N: ASTM E1409-13(O/N Analyzer)

H: GB/T 4698.15-2011, ASTM E 1447-09

Others: HB 7716.13-2002(ICP-OES)

Element	Al	Fe	V	C	O	N	H*	Con.
Req.,%	5.5~6.50	≤0.25	3.5~4.5	≤0.08	≤0.13	≤0.05	≤0.012	-
Result ,%	5.95	0.12	4.06	0.020	0.09	0.007	0.0083	Pass

Note: 1. *This test method was carried out by Shanghai Supervision and Testing Center for Nonferrous Metals Industry Co., LTD.

2. The results comply with the requirement of ASTM F136-13.



***** End of report*****